



SHIPPING DOCUMENTS

Laboratory Composite Sample log

Chemtech Project number: P4888Date: 11-18-24Client Name: BSIClient Project Name: PS 154 @ K154Instructions: Composite Samples 3:1Sample Custodian: [Signature]

Client Sample ID	Weigh /Volume used	New ID	Sample Description	Sample Composite time	Comments
01A	0.46g	01A-01B-01C	Gray Caulking in Scuppers	0930	Total weight used 1.3g
01B	0.44g				
01C	0.40g				
02A	0.90g	02A-02B-02C	Light Gray Caulking on Door Frame		Total weight used 2.62g
02B	0.87g				
02C	0.85g				



284 Sheffield Street, Mountainside NJ 07092 (908)-789-8900 Fax : 908 789 8922

Laboratory Certification

Certified By	License No.
CAS EPA CLP Contract	68HERH20D0011
Connecticut	PH-0830
DOD ELAP (ANAB)	L2219
Maine	2024021
Maryland	296
New Hampshire	255424 Rev 1
New Jersey	20012
New York	11376
Pennsylvania	68-00548
Soil Permit	525-24-234-08441
Texas	T104704488